
Material Test Report 
Heat Code: m An Amen-Forge Group Company 

13770 Industrial Rd. Houston. TX 77015 

ISO 9001:2008 Certified Sales: (713) 868-4421 Fax: (713) 455-8366 

WCRA Supplisr NoUfiEatim. Thlr p r a h i d w  umialn one or mora loac ohemims aub)eetlo the mpoflng reguirmsnts d Sedlon 343 oflhs Ernsrgency Pianninp and 
h m u n M ,  RigM-t-Kmw Ad (Tife iII oí the Supemind Amaidmente and Reavihorbm'on Ad ot 1986) md 40 C.F.R. Pan 372. Potentislly raprtabie chemcsls anr lndlsated m a 
c h e w r k  in Ihb'EPCRA'mlumn and a Chedcal Abrtrad Servlcai (CAS) reglstry nurnber Ir pm"ladforeeh su& chemfcal in add'nion lo ths percenl by vidght d ths hernia1 
p w n t  in thl. pmducL It isywr rsspnsibillty slmefo datmine whether ywrfdlity ir rsquimdto aubmn a TOnc RNe- Invantq Repo!l underEPCRA Secüon 313. 

PLESA ANAHUAC Y CIAS 
SA DE CV AV. VALLE DE LAS 
ALAMEDAS 66-0 

54940 TULTITLAN, EDO, MEX 

Certification No.: 1992 62 

Certification Date: 1/27 /2011 

Po: 9805 ( Sale6 Order: 91305 Line: 2 
ltem Code: 0153800100-0020~ 1 Q ~ Y  Shipped: 30 
ltem Desc: FLG 08.00 0150 BL RF 
Supplier: CMC Supplier Heat: 3019616 

" 

Nicholas Tepovich - Metallurgic Lab Manager 

Spec: ASTM A105/A105M- (10) /ASME SA 105/SA 105M- (OBa) Section 11 Part A 

Uement (%wO Ladio PIodUct EPCñA CAS# 1 Element (%!M) Ladle Product EPCRA CASY 
C carbon 0.19 : Cr chrodmm 0.06 4 7440-47-3 
Mn Hanganese 1 .O9 J 7439-96-5 [Mo ~ o l ~ ~ d e n u n i  0.02 
P Phosphorous 0.009 j V vanadivn 0.002 
S sulphur' 0.024 i ~b colvmbiun 0.001 
Si silicon 0.21 :C.E. 0.41 
CU Coppar 0.02 v' 7440-50-8 CuNiCrMo O ,366 
Ni Nickel  0.08 .' 7440-02-0 CrMo 0.076 

- .~ - 

Mechanical Tesiing Omer 

Test Lab AFG : MILL CMC 
Test Bar Size TEST PIECE i MRC 3019616 
HBW 156 - 156 { EF Y 
El9 ( $ 1  32.0 : mlly Killed Y 

RA ( $ 1  58.0 
Tensile specimen Size (in) .252 
Tensile lksi) 81.1 
Yield (ksi) 47.3 
Gauge Length 1 

NO Weld repair performed. Chemical Analysis results shown are actual. Forgings are capable of passing 
hydrostatic test compatible with the appropriate ratiog. Elongation taken from e round specimen. Al1 material 
supplied under this ordar is certlfied to be free of mercury contaminatian and no mercury bearing equipment wac 
u~ed in manufacturing, fabrication or testing. Yield strength "as determined using the 0.2% offset method. 
No weld repair performed on this product. 
Product compliant with and meets al1 requiremants of ASm A105 and with dimensions to ASME 516.5 
Product compliant with NACE MR0175, latest edition 

Thir repartir i sued In mmplance wilh the rsquimments otEN1Om 3.1 IISO 40474 3.l.b 


